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1/10th SCALE RADIO CONTROL ELECTRIC POWERED RACING BUGGY

INSTRUCTION MANUAL
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XCEAGNICCDFHAZZEL EHRAHICBEDTRHICEBRULTSEIL,
Before beginning assembly, please read these instructions thoroughly.

ONKIFET TIBICFHBBL THD £T, XV TF VAPV DIIEDIRIC OA VT FYRAP/IN—YRIMRT BRI ERPHRZESSIBVES
SEICUTLEET WV, XUTFYAPHEITORENLE SR, BELKS [CREMFTLREE W,

A5 2 A ABAEE CRELADE S, |
DB L (S —F—HEX TRRVEDE 22N @ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling DSHn
this model should contact their Kyosho distributor or hobby shop. ;
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fthic €% X %% / ITEMS REQUIRED FOR OPERATION

I TICBERTER FEATIIROBMBVICE. +HEBLTIEEW,
Tools required A CAUTION: Handle tools carefully!

[ %y hzA-oTWBIE | —msTE | BT
TOOLS INCLUDED TOOLS ACCESSORIES

5%
.7‘(%[/‘/9“ .5:/7'./\0\/7_ .IE%F??(%%GFU
Hex wrenches Needle Nose Pliers nstant Slue
I ]
[ ]
1 ] p
[ Y
: { = ~
W\
@ 9 Scissors
No0.36219 / 36219P

SPHA7IyI—<—
SP KNIFE EDGE REAMER

& 5 ___ ()
B+FL>7F 5 ©
Cross Wrench

<1l il

Wsc222@) /sc223@)

W=y /\—
Wire Cutters

®

TIRMIAARET, BE#EET ~15mmD
NHIFHTEBITETY,

No need to pre-drilll Drills neat 1 ~ 15mm
holes directly!

S gt
Shock Wrench BAhyyY—+17
Sharp Hobby Knife @RT 1 DREITIE
RUA—RRA B
55 BRDBETY,
5 ICYESBIE |:| @For painting the body,
777 777777 ermmamn use polycarbonate
7 paints for models!
2 F v &)L 2 Y — R AR IR (77 O 7R) Radio transmitter with at least 2 channels for 2 servos. EETEEY—R - SEK - 7Y THAZ
@-DFYNCTIH2FvURIL2Y—IRD @ 7 ORDEUR WG, FOMICHEDSIE Suitable servos,receiver,Battery & electric speed controller
TARNPBETY, EESECLTIE W,
@ This kit requires a 2 channel radio @For more information on the transmitter, .
transmitter. kindly refer to the instruction manual of W H—R
the transmitter. Servo
—_————— N« ———————— =
— \ =3 o
| (=i VY 27 @550 TIVLAE-E-05E
I Transmitter VL 4 ksa031-06W for Brushless Motor

SERVO KS4031-06W

R246-8584 @550 MAX 21 mr;i/
Y1) AE=r—7)b 210mm
Silicone Sensor Cable 210mm

\{
Le Mans £—4—(F5%-304—>)
Le Mans motor (Brush.30turn)

I
|
|
I
‘ 37031 @11000 nr>z
‘ .
| -3 2408 Electric speed
‘o _ TFYVAE—5— 195T/2WDF 37051 @7480 controller
‘ LE MANS 2408 )b+ 2408 ESC(B0A/MAX 1355—>)
I Brushless Motor 19.5T LE MANS 240S ESC(60A/MAX 13.5T)
I
| .
59 —_— =R
! z:?gljerusieg)l\i/ﬁ)‘t:cl)r %3245 .§400 N
I 5 REAE—R/N\DR
| KA060-91W 75 E—42—H
BA7ZKESC 60A ST5%5 ==
! KYOSHO SPEED HOUSE KA060-91W u X1E4%«%
‘ 37021 @4400 Brushed WP ESC 60A S-plug Receiver
|
|

Battery Charger

No. 71322 @2750

SPEED HOUSE 7.2V 22HV Ni-MH /\w 7 1) —
SPEED HOUSE 7.2V 22HV Ni-MH Battery
No. 71324 @4950

SPEED HOUSE 7.2V 36HV Ni-MH /X7 1)—
SPEED HOUSE 7.2V 36HV Ni-MH Battery
No. GAB1202P  @12100

Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG)
GA-B-100C-6000-2S1P-HC-49-HV-LCG
No. GAB4201 @5280

Gens ace LiPo 4000 A kL— /w4 (45C/7.4V)
GA-B-45C-4000-2S1P-HardCase-8

@ ERETB/N\vT)—ITELT:
FREBEREEALTIEEL,
Use the charger that is
appropriate for your battery.




B3I THIME= / BEFORE YOU BEGIN

MY TORINCTEDZ EISEELTLREE L,

Q@I DHAEERHik, BELERT D,
O+ NORBZEND B,

KA—FR, RV HDELIZS, BELWKHD
ARFEIEDN, Y T2 —H—HKE) FTIERK
<fEEW,

QNS BEROFEP T A AEBEZIBVWLDICT %,
Nz5EC L TRABURNSHIT S,
O@TPEREfHHDHEEE - - -

HHZHNEL THEBIEESNDET

T IEE W,

fefe U, B@mAERT 2L THDH D &

EANENRLRDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

AN

K

| \\\\\\\,\\Q O Correct

IRRLRNRNRY X Wrong

FvhCiE, BORINES EXAPIYEREDE A> TWET, SASICERERITRDH D XIOTHERL THSHEIITT
<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step.

@/ |\ERR D B / OTHER HARDWARE

3x12mm E'X 3x12mm Y S ER 3mm Ty Iv—-Fvhk ESEEUVY 58mm E'OR—)L
Screw F/H Screw Washer - Nut E-ring Pillow Ball

@ ff 3mm Dmmm:# 3mm @Smm 5mm Om
12mm | | 12mm

_

i o

5x10mm X)L - X7 Y5
Metal Bushing - Ball Bearing

01

@t X DELE / SCREWS

EX FrvTER YIER TPEZX v hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

@(mam Fmm | i m




1-E025 x8

E-Ring(E2.5)
EYLS

)

1-E030 x1
E-Ring(E3.0)
EUvY

1-E050 x1
E-Ring(E5.0)
EYVY

N
©H
1-N2620 x8

Nut (M2.6x2.0)
Fuk

N\

H
.
1-N3024 x8
Nut (M3x2.4)

Fuk

@8
1-N3033N x9
Nut (M3x3.3) Nylon

FybFqay

N\
O
N

1-N4032 x1
Nut (M4x3.2)
Fuk

<\

©ls
(S

1-N4055N x5

Nut (M4x5.5) Nylon
FybF4Ov

SC216 x2
Slipper Pad
Y UBZASAVIN

OT237R@ x4
Shock Gasket
PERE O

Rubber Parts / 5 /x—/3—

1-N4056FN x3
Nut (M4x5.6) Flanged Nylon
Fyb IS0 4By

]
1-853003 x6

Set Screw (M3x3)
ZyhER

Ol

SC206@ x2
Set Screw (M5x5)
YhER

(' Moo
1-S22608 x16

Cap Screw (M2.6x8)
FryTER

‘III\II\II\II\I\III\II\II\II\I\II\II\II\III\I\I\III\II\

1-522612 x4
Cap Screw (M2.6x12)
FryTER

1-S22616 x2
Cap Screw (M2.6x16)
FryTER

(©)

1-S32606H x12
Flat Head Screw (M2.6x6)
HYSER (AYIR)

(©)

1-S33008H x23
Flat Head Screw (M3x8)

HIER (ANWIR)

1-533010H x2
Flat Head Screw (M3x10)

HFER (ANVIR)

(©)

1-S33012H x4
Flat Head Screw (M3x12)
HIER (ANWIR)

© )]

1-S33015H x4
Flat Head Screw (M3x15)
HFER (NVIR)

Oll

1-813005H x2
Button Screw (Hex/M3x5)
REVER (AYHR)

1-S13008H x21
Button Screw (Hex/M3x8)
REVER (AYIR)

() jumnmnmn

1-S13018H x4
Button Screw (Hex/M3x18)
REVER (AYFR)

@I

' A

SC226@ x1
Button Screw Hex M4x35mm
REVER (AWJR)

i

SCB006( / SC219W @ x5
Flange BH M3x10mm
IIVVREUTPER

==

92643 x3
Snap Pin 4mm
AFvTEY

1

BRGO003 x7
Shield Bearing (4x8x3)
DoVRRT VY

Ol

BRG001 x1
Shield Bearing (5x10x4)
SWRRTYVY

Ol

BRG022 x4
Shield Bearing (6x10x3)
WVRRT VY

Ol

1-S32608H x2 1-813025H x1 BRG014 x2
Flat Head Screw (M2.6x8) Button Screw (Hex/M3x25) Shield Bearing (10x15x4)
HIER (ANUIR) REVER (AYIR) WRRTYVY
SC217 x1 SC238B x1 SCT003M
Diff Gasket & Screw Set Dust boot Front Tire (Medium)
TIAR Ty MR AANT =Y 7D/I~9'f‘v (2 T47A)

@) ©)

Ol

SC228@ x2 ORGO3 x8 ORGO3BK x1
O-Ring (SS048 4.8x1) O-Ring (P3/Orange) O-Ring (P3/Black)
0-1) 2% (83048 4. 8x1) oYLy (PIIFLVY) 0Ly (PITTvY)

FAT202S

Rear Tire (Soft)
)xa4% (YT




Metal Parts / * 5 JL/s—Y

/]

Slipper Spring
R)y"=RT) v

I

SC226B@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

=

SC226B® x1
Servo Saver Spring
H—Re—N\-27)7

€

SC230@ x1
Pinion Gear (31T)
E=AV£Y 317)

28
O

SC230® x1
Pinion Gear (28T)
E=Fo¥ (28T)

%

SC236 x2
Up Right King pin
TYvTIAMFRITEY

©(

SC240 x8
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6 ERykR—)L

©)( Jmm

SC241 x4
5.8mmxM3 Pivot Ball
5.8mmxM3 ErRykR—)L

1]

SC242 x2
4.8mmxM2.6 Ball Nut
4.8mmxM2.6 R—)LFvk

e

Ume12@ x2
Diff Shaft
TIV% Tk

SC259 x1
| Hmmmm] Roll Bar (Turbo Scorpion)
0T239 x4 O—)Li\— o
Shock Shaft SC225@ x1
VEPME @I Counter Pinion Gear
HIVA—E=FoEY
OT237RO x4 \ @
Seal Cartridge SC225@ x1
Y=h—t)uY Spur Gear Crip
R—=FX )T
SC228@ x2
OT237R@® x4 Diff Bevel Gea r26T
Shock Case S FIRRLEX26T SC2290 1
REE A Final Pinion Gear
I7AFVEZF XY
5C228( x4
Diff Bevel Gear 10T
FIRRLEX10T
SCW026@ x2
Front Shock Spring Medium Black#75
TAVIRTVIMI SV I4T5 I I
SC228@ x2
Bevel Shaft
AR TR SC229( x1
Diff Gear
TIX¥Y
(O IE—
SC228@ / UMB12(® x2
1.5x9 Pin
SCW027@ x2 15x9 EY 48
Rear Shock Spring Medium Black#50
Y RT)IMT Sy 7450 @
ECQ% X1 i SC228@ %2 $C229@ x1
7rgrj I~UH'S7\?’IP Aok Waher (5x12x0.15) Counter Gear
SrTAZA Y 7y H—(5x1240.15) V2 EE Y
Ol
SC235@ x1 SC256@ x2
Main Gear Shaft 3xd4mm §haﬂ
AAETS Tk 3x44mm LT
SC256( x2
5C235) x1 RearSEPostS SCW020@ x2
Counter Gear Shaft JrHREZRS Hex Drive Washer Set
NIVE—FX v TR HEX R34 77y v—tybk
SC215 x2
@ D Slipper Plate
AYynR—JL—
$C2350@ x1 ) b l—
Spacer SC256@ x2 SCW020Q x2
AR—H— HD Rear Sus Post L Screw Pin (2x11xM4)
HD U H RRA ML A9V 2—E U(2x11xM4)
M / I =
SC235@) x1 SC257 x1

Wide Front Arm Shaft (Turbo Scorpion)

PRIy INZ o




Metal Parts / * 5 JL/s—Y

/]
m

SC209 x1
Servo Saver Mount
H—Ruf =TI b

Front Lower Arm
JAUMATH AT —L

7

SC203 x2
Rear Sus Arm
DA P VEIN

SC252 x1
Rear Shock Stay
JYYav)RT—

@)
Steering Knuckle Set =2
RFTIT Tk

SC206
Arm Shaft Block Set
T—LYxyIhTavityk

SC205@ x1 SC251 x2
Side Cover Front Shock Stay
YAFHIR— AU AVIRT—

SC254 x1
O O Gear Box Mount W/B 273mm
FYRYHRIIUM/B 273mm

SC206 @ x2
Pivot
ERvk

SC253 x1 @ O Q

Rear Sus Plate W/B 273mm ED Q @ @

x4 ZFL—MW/B 273mm @
SC219W @ x1
Hatch Post
NyFERR SC213 x1pcs

© @ @ Motor Plate
E—45—JL—+
I O o)
SC219W @ x1
Body Post SC219WE x1
RT4RRS Hatch Stopper
SC255@) 1 NIFRRIN=
CRRI@) O Top Plate
b I TL—k

ouuunm [T
SC258@ x1

Steering Linkage Rod

RTTIVT)or—omyk

(I I (; 1l i} g::ﬂ:ﬂmﬂﬂm

SC258() x2

Tie Rod M3x70mm SC232 x2 SC233 x2

A4aykR Swing Shaft Rear Wheel Axle
RAVT v Th X RA—=IVT IRV

SC258@ x2 SC201 x2
Tie Rod M3x30mm Main Chassis
240k HMooxy—

6



Plastic Parts / 75 x5 v % /8—Y

©

SCW014 x1 © ©

Front Bumper (Small Type)
AUV IK—(RE—VAAT)

SC224WB x1
Wing (White/Turbo Scorpion)
A (RIAR)

/mr %

@

(GYEEHT Jepen /

SC219W x1

A2
Radio Box Set "ﬁl
SUARYIRE Vb =

SC226 x1
Servo Saver Set
Y=t~y

o

O O

1] |SCW016

2
O @]
SCW016 x1
HG Wing Stay Set
BIEIAVTRTA

S

~18C221 x1
Rear Roll Cage Set
va—br—oty b

Q ]

SCW015 x1

Light Bucket Compatible Roll Cage Set SC225 @ x1
ARy bR IER—)Lr =Dtk Diff Case Cap
TIr—A%xwy7

SC225 @ x1

Spur Gear 41T
RAIR—F4T
0T209 x2
Shock Piston 5.8mm Ball End
YavIERRY R-JLIVR 58¢

SC225@ x1
Spur Gear 38T
RIN—F4738T

OT210R x2
Shock Plastic Parts
2avy T8y

SCB006 @ x1
Helmet
AJLAyk

SC261 x1

Light Guard
FAMI—F

O A i
O a—"

&
D

SCWo17-
1 2

SCHO05W x2
2.2 Front Wheel
224VFH AR =L

SCW017 x2
Light Bucket Set
PRIATSIR ST

(1 | |

36105 @ x1 36105 @ x1 SCHO06W x2
Antenna cap Antenna pipe 2.2 Rear Wheel
TUTtFeyT VoAt o) 224V FBIVRA—IV




Ok —
Chassis Front

BAG | plastip

A |sac

1-N3024
Nt G _

1-S13018H o

BH M3x18mm

1-S22616

CAP M2.6x16mm

1-522608 %\
CAP M2.6x8mm\
6

1-813018H
BH M3x18mm

O sc21 | HI\II\I\II\II\II\II\II\I\II\III\II\I|\|\||\||\||\|||\|\||\||\||\||\||\|I‘
Front 1-822616
<::, Dﬂ CAP M2.6x16mm
1-822608
CAP M2.6x8mm
Y—Re 1\ —

Servo Saver

Thread Lock

2

5C262@) /5C263@

% 1-822608
CAP M2.6x8mm

Omm




H—RtA/\—

Servo Saver

3

w 1/AEERLES
‘ ) 1/4 back

D
=

(=3
Yol
o
g
=

E5 Clip

Make sure that this moves freely.

BELHDHEIDET

H—RteAI\—T I+

Servo Saver Mount

Button Screw Hex M4x35mm

SC226@®




b5 0% % P
Main Chassis

THEZE
Face down

h R — A
EOHITT( v EADEET — ‘@
Line Up ~

—

1-833012H
FH M3x12mm<§

géi

FH M3x12mm

ROMEFTHEIC
WOET

Tighten the screws
equally to the above
position.

HOHISSA v EEDEET |
Line Up

-

1-S33015H
FH M3x15mm

Diff Gear

Gear Box

Diff Unit

7 1-813008H

BH M3x8mm
BB 10x15x4mm

BRGO14
BB 10x15x4mm

SC205
© 1-822608

CAP M2.6x8mm

10



UravsRT—
Rear Shock Stay

|||||||||\|||||||||||||||||||||\||||||||||||||||\||||\|||||||||||\||||\||’
1-S13018H \
BH M3x18mm

O

WZ N
N S

1-S13018H
1-N3024 BH M3x18mm
1-S13008H Nut M3
BH M3x8mm
Motor
37021 >
Le Mans 490 MOTOR (Brushed/30Turn) )
Le Mans 490E—5—(F53/305—>) 0
37031 ) \
LE MANS 240S MOTOR (Brushless/19.5Turn) RN 8.3:1
LY 2408 E—4— (TS LR/1958—)
SC230 ® SC230 ®
S Motor Pinion | Motor Pinion
> o 3T 28T
SC225 @ SC225 ()
Spur Gears Spur Gears
sC225Q MaT
J

1-S53003
SS M3x3mm

1-S33008H
FH M3x8mm

HOHFISELEET

Line Up
& J

SC221

BRG003
BB 4x8x3mm

92643
R-Pin 4mm

ORGO03BK
O-Ring P3 Black

11



Dva—ILr—y
Rear Roll Cage

1-822612
CAP M2.6x12mm

o4 EER

Do not over tighten!

sc221HAA

1-822612
CAP M2.6x12mm

12

FYRvIRA
Gear Box

H—
1-N3033N
Nylon Nut M3

1-N3033N
Nylon Nut M3

1-833008H E

FH M3x8mm
X5pcs



m Y527 — L
Rear Sus Arm

scwo20 ()

BB 6x10x3mm

SCW020 @

1-N3024
Nut M3

BB 6x10x3mm

SC241

m Y5 RRZ b
Rear Sus Post

SC256 @

SC256 @

1-S33008H/

FH M3x8mm

AR NICERMESHYET

Hole has direction

A

Inner

1-S13005H

BH M3x5mm -

1-S33008H _ Y,
FH M3x8mm

13



1 3 RAVTI% T
Swing Shaft

1-S53003
SS M3x3mm

avyU—Ib
Shock Tools

x4

S>>
N

SC262(9) /SC263 ()

RERFTLOAVANET,
Put in tightly until the end.
/

2 OT210RE]
T237R® NS
Shock Gasket 12mm XS | :

=
k x4

0T237R(®

oT210R ]

1-S32606H
FH
M2.6x6mm e

14



avIERMY p <
Shock Piston Y I MOBEDEEFTRLAHET,

Screw in shaft up to the gap.
1025 % Front 01239 X 2

0T1239

A ey gy R
]

5 @?7 ’W /
/

OT209 H
ORG03 \ ‘/

®® Orange
#b//

012094
@

SILICONE SHOCK OIL
mecmEossosuosnmsyss.  |#300ret (OGuwt)

Caution! Make sure that the flange area is
facing inwards as shown above.

A Slosoo N

m SavaAAIL
Shock Oil

CDFAVDECHETHAILEANTET,
Fill oill up to this line.

NI P EREBEETHLAARD G MILEREET,
Push down shaft all the way to remove extra oil.

Rear x2

15



SavHIRTIVY
Shock Spring OTOREL
oT210REA R

EERHYET,
There are left and right.

Rear

% X2
Q\l\ @\ 1-522608

CAP M2.6x8mm

1-S22608
CAP M2.6x8mm

HI3—(2mm)FEL LTS,
The 2mm color is lifted.

SCW026 ®
SCW027 @

or210rREA

DYavy
Rear Shock

WO ETE!
Do not over tighten!

or210R Kl
Q)
O

1-N3033N

N/ ~J
Nylon Nut M3 oT210REl \

e

O
e

1-N3033N
Nylon Nut M3

16



m a—JbA—
Roll Bar

1-S33008H
FH M3x8mm

1-S33008H
FH M3x8mm

m JOYFATHRT—Ls
Front Lower Arm

1-N4055N
Nylon Nut

(o # - N

BEOEMDET
Make sure that this
moves freely.

1/ABEERLFET
8mm 1/4back




21 ATFTIGFv 910
Steering Knuckle

QL 1-N2620
Nut M2.6

m 70V kv RZ2—70vY
Front Caster Block

,
[E] IS.Smm

Thread Lock

!
2K Qe

m 7yIN—21avF
Upper / Tie Rod

\ X2 pCS

%
2> N




JOyha7HRRY Y3y
!E Front Suspension

ML W i

.l;

1-N3033N
Nylon Nut M3

oy ETR!

Do not over tighten!

\

Front Suspension

1-S33008H

FH M3x8mm @
5C206 @)
SS M5x5mm

19



O ETE! n |
Do not over tigh

ten! %

27 AFTI)TH—R

Steering Servo

HEDOTEN27 MmMEYEWVSES
AR—H—HFENEY

20



FARYIR

>

Radio Box

28|

1-S22608
CAP M2.6x8mm

i

SEH AE—Faryas—

RX/ Speed Controller

21



TUFFIITE
Antenna Mount

1-853003
SS M3x3mm

36105()

mET—
Double-sided Tape

§1 -S13008H
BH M3x8mm

RICREBOTUTTEET.
Push RX antenna wire through
first as indicated above.

3 1 A7F7)v7ayvk
Steering Rod

=

Y
sc226 €l @

§1 -S32606H
FH M2.6x6mm

I — SC2388
s 7 sc226 A
SANWA . JR
T > KO
e W] 3 e
B @ HITEC =
- . 7% sc226 il t'\%
\ &\ FUTABA )

22



32 AF7Y»Tay kR

Steering Rod
( )|
Y Ll HELEE A,
» o B *NOT INCLUDED
=]
ROy ML= RO=a— FSILEREL S —REROR O TH—RR—U 2K ITET,
Make sure throttle servo is in neutral position before installing servo horn.
\

1-833010H

rém M3x10mm

mEITER

Note direction

O
1N333N
Nylon Nut M3

1-513008H

BH M3x8mm

1-S13025H
BH M3x25mm

scwote Il } 2 N W
‘ / 6|||||||||||||||||\||||\|||||||||||||||||||||\||||||||||||||||\I|||\||||\||||||||||||||||\||||\||||||"
[
=" b

1-S13008H
BH M3x8mm

23



BAYRA—Ib
Tire / Wheel

I

-S13008H
BH M3x8mm

1

/ /
Yo

35 K5
Tire

SCH005W

SCT003M®

1A—=Ib
heel

I
/W

X2

FAT202S @

FAthg

SCHO0BW

24



3 6 [y

BRG003
BB 4x8x3mm

1-N4056FN

A\ ' FLANG Nylon Nut M4
1-N4055N
Nylon Nut M4

3 A—=)b7r—I ANIbAyE
Roll Cage / Helmet

W EEE!
Do not over tighten!

SCB006
1-S32606H ©
FH M2.6x6mm

x4pcs

scwots ]

mEICER

Attention direction

scwots

scwot5 il

25



38 NALVNTFH=IV

Paint / Decal BEEIETHAERL—XITEEAYET  BED FHERFIZRE KT, RT1&
SCBUBE  2Fuh—DOBEEESLTHDE MBEBROALBNTT, K. SAEHELAD
e e e X?“Jﬁ-é%%éﬁi?}

Follow the numbers in order when applying for best result.We recommend to
use dish detergent to fix the position of the decals. Add few drops of
detergent between the decal and body, then position the location. Make sure
that there is no air left between the decal and body when applying.

o Bl | <
papf o &e Q'
o5

OFF-ROAD RACER

AAYFDRESIZEDENRERITET,
Cut for RX Switch.

SCB006 @
KYOSHO RACING TEAM 110BUGGY RADIOCONTROLOFF ROADRACECAR
© EE %“ 110BUGGY RADIO CONTROLOFF ROADRACECAR

ek o INBIGEY (G5
s ' Y e
|
= P
K CSE Az
K Q “bm 2 mmeseyey
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i

* 473> DSCWO18 LEDSA M/ NILT b
ERY BB NEHITLEDZRELTHASTA+
INTYRERAAILTETS

* When installing SCW018 LED light valveset,
make a hole and put the LED through
before the light bucket assembly.

1-S33008H
FH M3x8mm

TmMmDONREH1T5H,
Hole 7mm !

SCW018

—
| scz2ol é *
gv RX

1-S33008H
FH M3x8mm

1-822608
CAP M2.6x8mm

x4pcs ?

|

¥+ Tay SAMH—F
Option Light Guard

1-832608H
FH M2.6x8mm

x2pcs

L[5 £5—2MDSCW018

2nd SCW018

SCB006 (D
Flange BH
M3x10mm

% Cut for LED ( SCWO18 )

[zhvy b33,
Cut off shaded portion.

A

Ny
A /scwo17-1I]
scwo17-2n/V_\ﬁ

(9%
scwo172 A /
/ 3 scwo17-16
\

SCW017-2

Vs

* 4T aVLEDDI—RIE. RIDRIZIEHFET,
Fix wire as shown in the Option LED wire illustration.




TA

e
Body

40

92643
R-Pin 4mm
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%2 / EXPLODED VIEW

SCT003M @)

SCT003M (D

SCH005W

~~~~~
X

FAT202S ©

FAT202S (O

SCHOO6W

Front SC262

ot210rREA

Rear SC263
or210rRA

@/
«;a{;@‘,‘: —
(

1-522608
——SCW026 @ —
——O0T2B7R@®
D 1-E025 .
@ or2o@——( OB
) 1-E025 o
€29——onnf
= ORG03
> ORG03
S or200 @
CO—orO
—)——OTBRE
07239
oT210RHA

-

1-522608
o ——SCW027 @

——OT237R@
5 = 1-E025
_— ——ot209 1
o =) 1-E025
o209
) ORG03
) ORG03
&S plit] 5 |
CO—OoBRrRO

&)
, ——0T237R®)

0T239

@OT%ORE
]
0,

LA43R

sc225@

m 6.9

SC230©
Motor Pinion
31T Gear

1

SC2250@
Spur Gears
38T

8.3: 1

sC230 @ sC225 0
Motor Pinion Spur Gears
28T Gear 41T
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4#2E / EXPLODED VIEW

REefb)

SC207@©

See P29
AN BRG003

OT210R
@ oT21

1-N4055N

BRG003

1-N3033N ~__

y
A
A .
74 £
5
\ S =,
\
{

—
@ 1-833008H

SC242 —

=
o
e —

-

&

1]
RHA \
AN

1-N3024

—1-N4055N

G5 —1-E050
LA4

S ™

=

= 8=~ sco0
=
‘I-N2620

LA43
AN I‘«@ 5C206 €@ sc260 K
/ SC240 /\
sc258@ / s
NfF @ @)

1.N4055N @
(5C204@) 1-522608
F(sc204®)

sC258 ()

=p | ‘
- 9@_- ) —— 1)) O ) 1.533012H
6

1]
| (4 1-N3024
\’ \

>—sc22 1

\

E ) @ @—361059
’ \  scsss

*NOT INCLUDED 1-S32606H —36105Q

@
sc2@ ¥ sz AR
+ ) SC242 1-853003
= -
M sc206 ® s ®d g/ / - i /
W@ J 1-513008H

v

<

oT210REl
OT210RHF

mﬁD\ 1-N3024 ‘
SC241 @ O

N
SN

= (@ ——1-N3033N

See P29

W)
Y 1.820616

\sc221 5]

1-§53003

]
SC256 #@

SC201

SC256 @

or210RE
Sc219w @

1-N3033N

1-833008H
1-813005H

LA43

1-853003
~

SC230\®
N

!
1-S33012HLE E

1-S33008H

See P29

1-N3033N

BRGO14

1-522608

ORGO3BK

SC221

1-822612
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4% / EXPLODED VIEW

SCWO017-2 scwot7-2 il ﬁ ? ? 1-522608
W s@ scwo17-1 ?

N AN ® i
scwow-zﬂLQ) @ . < 8255 /80261!1

1-532608H
scwot7-1 —~ SC224WB 1-S33010H
203 scwo1s A \
scwotz-2 scwot7-1 i ] /
scwot7-2HA scwo17-1 A N
| ’ @ / i)
D / © scwo1s ] =y cwo15 il
Q@ - sc2e1 il
~ SC261 [ & I 0
‘ sc261 A L i e SCB006 G\ 1-N3033N\
SCW017-2 o ~ ,,
1-533008H Q@ —scx1H o)
s L 1-813008H A\ )——scwots il
1-533008H / — / 1-N3033N
) | 1-513025H
4
scwo1s

1-S33008H scwots A

scwo16 ] 1-S13008H

sc228Q
ume12(®

SC228@)

1-832606H

SC235@)

@mﬁﬁm

=

~
ROKIZEHEFT.

SC216
Line Up

SC235@

1-EOSO\% @ @

BRG003
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TURBO SCORPION Parts List

36105

Q:D @ x3pcs | | ® x3pcs
x10pcs
p @ x10pcs @ x10pcs x10pcs
Snap Pin 4mm E2.5 Clip E3 Clip ES Clip
1-N3033N J 1-N4032
- N\
N s N
( ) q ) 1 x10pcs
Jrors || © e || @[ || )H
Nut M2.6 Nut M3 Nylon Nut M3 Nut M4

@ (m]]][ﬂ]]ﬂ]]]]]]]]]] x10pcs

BH M3x5mm

M x5pcs

Flanged Nylon Nut M4

—
j

Nylon Nut M4

1-S13008H

©) (|| () (o

BH M3x8mm x10pcs

@i

BH M3x18mm  x10pcs BH M3x25mm  x10pcs

1-S22608
ﬂ[ﬂﬂﬂﬂﬂ]ﬂﬂ]ﬂ]ﬂ]ﬂ]ﬂ]ﬂﬂﬂu x5pcs

CAP M2.6x8mm

x5pcs

CAP M2.6x12mm
1-S32608H

@ ﬂjﬂﬂ]ﬂ[ﬂﬂ]{ﬂﬂ]ﬂﬂ]}]ﬂﬂ x10pcs

FH M2.6x8mm

X5pcs

CAP M2.6x16mm

1-S33008H

@ D]]ﬂ]ﬂ]]]]ﬂﬂ]]m x10pcs

FH M2.6x6mm

FH M3x8mm x10pcs | | FH M3x10mm x10pcs

[ x10pcs
SS M3x3mm

@ DMMMM” @ "IIIIIIIIIII\I||||\||||||||||||||||\||||||||||||||||||

FH M3x12mm x10pcs FH M3x15mm x10pcs

BRG003 j§ BRG014

BRGO001

BRG022

BB 5x10x4mm x4pcs | | BB 4x8x3mm x4pcs | | BB 10x15x4mm x2pcs | | BB 6x10x3mm x2pcs

ORGO03BK

@ U x10pcs o ' x10pcs
0-Ring P3 Orange O-Ring P3 Black % FOR JAPANESE MARKET ONLY.
e i ()
36105 2.4GHz Antenna Pipe 24GHz 7V TF 18T 275
92643 Snap Pin(4mm/10Pcs) AFyTEY (4mm/10PA) 220
1-E025 E-Ring(E2.5/10pcs) EYU 5 (E25/10A) 165
1-E030 E-Ring(E3.0/10pcs) EY % (E30/10A) 165
1050  E-Ring(E5.0/10pcs) Y4 (E50/10A) 165
1-N2620 Nut(M2.6x2.0/10pcs) FhM2.6x2.0/10A) 220
1-N3024 Nut(M3x2.4/10pcs) FyhM3x2.4/10A) 220
1-N3033N  Nut(M3x3.3) Nylon (5pcs) FvhMM3x33) 740 (5A) 220
1-N4032  Nut(M4x3.2) (5pcs) Fuk (M4x32/5A) 220
1-N4055N  Nut(M4x5.5) Nylon (5pcs) FYM4x55) 402 (5A) 220
1-N4056FN  Nut(M4x5.6) Flanged Nylon (5pcs) TYMMAxX5.6)7502 +4AU(A) 220
1-813005H Button Screw(Hex/M3x5/10pcs) RAVE Z(M3EN NI R/10A) 330
1-513008H Button Screw(Hex/M3x8/10pcs) RAVE Z(M3x8) NI R/10A) 330
1-513018H Button Screw(Hex/M3x18/10pcs) REVE ZM3x18)(AYHR/10A) 330
1-813025H Button Screw(Hex/M3x25/10pcs) REVE ZM3x25) A R/10A) 330
1-822608  Cap Screw(M2.6x8/5pcs) FryTE R(M26x8/51) 220
1-822612  Cap Screw(M2.6x12/5pcs) FryTERM26x12/5R) 220
1-822616  Cap Screw(M2.6x16/5pcs) FpyTE RM26x16/5A) 220
1-S32606H Flat Head Screw (M2.6x6/10pcs) HFE Z(M2.6x6)XAYIR/10A) 330
1-S32608H Flat Head Screw (M2.6x8/10pcs) HFE ZR(M2.6x8)XAYIR/10A) 330
1-S33008H Flat Head Screw(Hex/M3x8/10pcs) HFE Z(M3x8) AU R/10A) 330
1-S33010H Flat Head Screw(Hex/M3x10/10pcs) HFEZRM3X10)(~NYIR/10A) 330
1-S33012H Flat Head Screw(Hex/M3x12/10pcs) HFEZRM3x12)(~NYIR/10A) 330
1-S33015H Flat Head Screw(Hex/M3x15/10pcs) HFERM3x15) NI R/10A) 330
1-S53003  Set Screw(M3x3/10pcs) YhE R(M3x3/10A) 220
BRG001 Shield Bearing(5x10x4)4Pcs D=IWERTY LT (5x10x44 A 1100
BRG003  Shield Bearing(4x8x3)4Pcs U=ILRRT 25 (4x8x3)4 A 1100
BRG014  Shield Bearing(10x15x4)2Pcs D=ILERTYU 7 (10x15x4) 2AY 1320
BRG022  Shield Bearing(6x10x3)2Pcs S=LRRTY U5 (6x10x3)2AY 1100
ORG03 0O-Ring(P3/Orange) 10Pcs oYL (P3/AL ) 10AY 220
ORGO3BK  O-Ring(P3/Black)10Pcs 0 (P3/TZ9 MO0 220

Mo

SS M5x5mm x2pcs

(O)
N/

S ©
0O~ Y O@ ©Q@O Q@
© ©) ©

SC215 SC216

S

©

SC217

O @)
x2pcs
O O

X2pcs X2pcs D]ﬂ]l]]ﬂlﬂ]l]ﬂ[ﬂ FH M2.6x6mm x4pcs

Y M ()
0T209 Shock Piston (OPTIMA) YayIERNY 440
OT210R  Shock Plastic Parts (Red/OPTIMA) 2av9FF1R =Y (LyR) 440
OT237R  Front Shock Case (Red/OPTIMA) AV AV =R (LYEF) 2090
0T239 Front Shock Shaft (2pcs/OPTIMA) Pl e A I 550
SC201 Main Chassis (Scorpion 2014) Aov— 2200
SC203 Rear Sus Arm (Scorpion 2014) DXYYRT—L 2640
SC204 Front Lower Arm (Scorpion 2014) JAVrATHRT—L4 1980
SC205 Gear Box (Scorpion 2014) YRy R 2640
SC206 Arm Shaft Block Set(Scorpion 2014) T—LYvIhTayItyk 1650
SC207 Steering Knuckle Set (Scorpion 2014) AT 7L FwiLtvbk 880
SC209 Servo Saver Mount (Scorpion 2014) H—Ref1\—=TH Uk 385
SC213 Motor Plate (Scorpion 2014) E—4—TL—k 440
SC215 Slipper Plate (2pcs/Scorpion 2014) AyR—=TL—h 220
SC216 Slipper Pad (2pcs/Scorpion 2014) Y UPASIAVIN 165
SC217 Gasket & Screw Set (Scorpion 2014) TIART YAk 165



TURBO SCORPION Parts List

SC219W (White)

- e
@ b 4
° -
> 30 8¢
/=== =
o) = 20
(junon @ =2, om (]
Flange BH M3x10mm x4pcs ~ R-Pin4mmx2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs
SC221 SC224WB (White)
7ZZO:I:E
© [ X2pCS © ©
CAP M2.6x12mm

888

6 E5 C|Ip x1pcs

W o8 =0l (2 (3 l.
O NutMixipes =OX
(o & ©8 .

BH M4.0x35mm x1pcs  Nylon Nut M4 x1pcs

=

x2pcs
e Ole [Jiile

e i ()
SC219W  Radio Box Set (White/Turbo Scorpion) — 5¥74Ryo 2wk 1540
SC221 Rear Roll Cage Set (Scorpion 2014) Jxa—ir—oty b 440
SC224WB  Wing (White/Turbo Scorpion) DAY (RIAR) 550
SC225 Spur Gear Set (Scorpion 2014) AN—FYty b 440
SC226B  Servo Saver Set (Scorpion 2014) H—Rt A1\ —tyb 660
SC228 Diff.Inner Parts Set (Scorpion 2014) TIAVF—1"—=Ytyhk 990
SC229 Gear Set (Scorpion 2014) Frey b 880
SC230 Pinion Gear Set (Scorpion 2014) ExAofvty b 330
SC232 Swing Shaft (2pcs/Scorpion 2014) AAVG v Tk 660
SC233 Rear Wheel Axle (2pcs/Scorpion 2014) 1)k —)LT7 9 )L 660
SC235 Gear Shaft Set (Scorpion 2014) FrovI by b 770
SC236 Up Right King pin (2pcs/Scorpion 2014) w754 kU4 EY 825

34

SC238B

© |

x2pcs

©)( Jum

Pivot Ball 5.8xM2.6x11.5mm
x4pcs

Pivot Ball 5.8M3x12.5mm
x8pcs

Ball Nut 4.8xM2.6mm
X2pcs

01|10 ©
©)m X6pcs
O D FH M2.6x6mm
FH M2.6x8mm

0|0 ©

O1I x4pcs
SS M3x3mm

® x2pcs

SC258

mgmmm T
i ) x2pcs o @& x2pes
Y M ()
SC237 Front Sus Joint (Scorpion 2014) pi= VI SEE 330
SC2388  Dust boot (2pcs/Scorpion 2014) BRNT—Y 220
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014)  5.8mmxM2.6E 7R kR— )L 330
SC241 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)  5.8mmxM3E Ry kR—)L 220
SC242 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014)  4.8mmxM2.678—)LFwh 275
SC251 Front Shock Stay (Turbo Scorpion) AU AVIRT— 440
SC252 Rear Shock Stay (Turbo Scorpion) )XYy RAT— 550
SC253 Rear Sus Plate W/B 273mm (Turbo Scorpion) 1) 27 L—kW/B 273mm 880
SC254 Gear Box Mount W/B 273mm (Turbo Scorpion) ~ F7Ry2 X< bW/B 273mm 770
SC255 Top Plate (Turbo Scorpion) rTTL—h 550
SC256 Hard Rear Sus Post (Turbo Scorpion) =R HZRRR 1320
SC257 Wide Front Arm Shaft (Turbo Scorpion) DARTAVRT—LI ¥ TR 550
SC258 Tie-Rod (Turbo Scorpion) A40OyK 495

% FOR JAPANESE MARKET ONLY.



TURBO SCORPION Parts List

© [ x4pcs
CAP M2.6x8mm

SC259 SC261
—n @ Q

©) (Jmmmmn x2pcs
W\M/\/W X2pcs FHM2.6x6mm  CAP M2.6x8mm
3) x6pcs @ U x4pcs
X2pcs E25 P3

(o x2pcs
FHM2.6x6mm  CAP M2.6x8mm
3) x6pcs @ U x4pcs
E2.5 P3

(b) dluummmm x1pcs

Flange BH M3x10mm

KYOSHO RACING TEAM 110 BUGEY RADIDCONTROLOFF ROADRACECAR
o S5 sssn % A0BUGETRADICONTROLUF RIADRACECAR
O es s *o28, & HOIFHODS

WYY S SAND B ORFPION

Y 2 )
SC259 Roll Bar (Turbo Scorpion) A—JbiN— 660
SC261 Light Guard (Turbo Scorpion) FAMI—F 440
SC262 Front Shock (Turbo Scorpion) avkoavy 3630
SC263 Rear Shock (Turbo Scorpion) Jyvavy 3630
SCB006  Non Decoration Body (Turbo Scorpion) JoFab—yavkTq 3300
SCHO05W 2.2 Front Wheel (2pcs./White/Scorpion 2014) 224V FF ZRVRA—)L 880
SCHO06W 2.2 Rear Wheel ( 2pcs.White/Scorpion 2014) 224V F R 1R/ —)b 880

SCT003M (Medium) SCWo014

QU

@ x2pcs ® x2pcs

(©)mm x2pcs
FH M3x8mm

SCW015

SCWO016

BH M3x25mm x1pcs

©(mm X6pcs (©))mm x2pcs @H x3pcs
BH M3x8mm  FH M3x10mm  Nylon Nut M3

(©hmm x2pcs
FH M3x8mm

© x2pcs

® x2pcs

— 7 &=
® x2pcs
© x2pcs

Y M ()
SCT003M  Front Tire Medium/2WD/2.2inch TOVNIAY STAT L/2WD/2240F 1430
SCWO014  Front Bumper (Small Type/Scorpion 2014) Ak /Ay 18— (RE—LA A F) 275
SCWO015  Light Bucket Compatible Roll Cage Set ~ S4 b\ ykxtisA—)Lr—Jwybk 330
SCW016  HG Wing Stay Set (Scorpion 2014) BILIAVY ATA 385
SCWO017  Light Bucket Set(2pcs/Scorpion 2014) ATy 1760
SCW020  Hex Drive Washer Set (2pcs/Scorpion 2014) ~AWHARSAT Ty v—tuk 880
FAT202S  Rear Tire/Soft/’2pcs (Dirt Hog) )X RAX /) T/ 2pes 990
LA43 5.8mm Ball End(12pcs) R-ILTUR 586 (12pcs) 330
LA43R 5.8mm Ball End(Red / 12pcs) R=JLIUK 580 (LyR12pcs) 330
UmM612 Diff Shaft (2pcs/ULTIMA SC) TV % 7k (2pcs/ULTIMA SC) 770

% FOR JAPANESE MARKET ONLY.
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TURBO SCORPION Option Parts List

x2pcs
Titanium

[ x2pc;
CAP M2.6x8mm

T s

| 4

@ o
: =N b)
/=== =
o = 0
(mmmmm ) = om (oo
Flange BH M3x10mm x4pcs ~ R-Pin4mmx2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs

SC224BKB (Black) / R (Red) / YB (Yellow)

W

o
© © FH M3x8mm x2pcs

SCHO005BK / SC SCHO006BK / SC
BK (Black) =\ BK (Black) —
SC (Satin Chrome) /7 s N\ SC (Satin Chrome) =

For 2.2inch Rear Tire
For 2.2inch Front Tire Need SCW020

SCTO03H /S FAT202SS (Super Soft)

H (Hard)
S (Soft)
© x2pcs O x2pcs
Y M ()
37021 Le Mans 490 MOTOR (Brushed/30Turn) Le Mans 490E—4—(J53/304—>) 4400
37031 LE MANS 240S MOTOR (Brushless/19.5Tum) LR 2408 E—4—(TFVLR/19549—>) 11000
37051 LE MANS 240S ESC (for Brushless/MAX13.5Tun)  JL'Y> 2408 ESC (75 L AF/MAX1354—>) 7480
82245 60A Brushed ESC KSH KA060-91W KAO6O-91W J5 > E—%—F BH/KESC 60A 754 4400
92411 Titanium Adjust Rod 30mm FAVT v ARAYER 30mm
92417 Titanium Adjust Rod 68mm FAUT Vv ARAYR 68mm 990
OT210BK  Shock Plastic Parts (Black/OPTIMA) 2399 7518=Y(T599) 440

R246-8584  Silicone Sensor Cable 210mm At —4—J)L 210mm 550

SC219BK  Radio Box Set (Black/Scorpion 2014) FRYIZEINTFV)) 1540
SC219R  Radio Box Set (Red/Scorpion 2014) SUFRYI R (LYR) 1540
SC219Y  Radio Box Set (Yellow/Scorpion 2014) PZENZES SN kD) 1540
SC224BKB  Wing (Black/Scorpion 2014) 4G (I599) 550
SC224R  Wing (Red/Scorpion 2014) PEZAC 440
SC224YB  Wing (Yellow/Scorpion 2014) 4V ({TA—) 550
SC227 Front Bumper (Scorpion 2014) =V AVZAc 275
SCHO05BK 2.2 Front Wheel ( 2pcs./Black/Scorpion 2014) 224VFFA FAUNRA—IL(TF9Y) 880

SCH005SC 2.2 Front Wheel ( 2pcs./Satin Chrome/Scorpion 2014) 224V FF JAUNRA—IL(HTUI0—LAvF) 1320
SCHO06BK 2.2 Rear Wheel (2pcs./Black/Scorpion 2014) 224VFR VXHRA—=IL (T5vIh) 880
SCHO06SC 2.2 Rear Wheel ( 2pcs./Satin Chrome/Scorpion 2014) 224 FF A —)L (B-Fo90—LAvF) 1320

SCTO03H  Front Tire Hard/2WD/2.2inch TAVNIAY N—R/2WD/2.24F 1430
SCT003S  Front Tire Soft’2WD/2.2inch JAUNEAX YT/ 2WD/ 2240 F 1870
FAT202SS  Rear Tire/ Super Soft/ 2pcs/ 2.2 inch X BAX/Z—18—=Y T 2pcs/ 2240F 2200

36

SCWO001

7075T6
x2pcs

SCWO003 SCW004

B
Nut M3 x2pcs
x2pcs
P ©f
Nylon Nut M3 x2pcs
[
CAP M2.6x8mm x2pcs
| 0 BH M3x18mm x4pcs
BH M3x18mm x2pcs CAP M2.6x12mm x2pcs

SCWO00 SCW009 SCW010

606176 606176
©B x2pcs B x2pcs x2pcs
Nut M3 Nylon Nut M3
"|||||||||||||||||||||\||||||||||||||||\||||\||||||||| mﬂmﬂ
(mmm X3pCSs (oo X21CS SS M5x5mm x2pcs
BHM3x8mm  BH M3x15mm FH M3x15mm x4pcs

SCW013 SCW018

HG Shock

White LED

SCW019 SCWwW021
g ) 2 HD

Gear Box
Conversion for

Original Scorpion X2pcs

e i ()
SCW001 Hard Main Chassis Rail (7075/Scorpion 2014) N=RA v o—L— )L (1075) 6600
SCWO003  Carbon Front Shock Stay (HG Shocki2pcs/Scorpion 2014)  HGY 3wy RA—RY IRV a3y RT—(2A) 1540
SCWO004  Carbon Servo Saver Mount (Scorpion 2014) H—RoH—ReAN\—<IUk 5280
SCW007  Carbon Rear Shock Stay (HG Shock/Scorpion 2014)  HGYavyRA—HRU YT av)RT— 1650
SCW009  CNC Arm Shaft Block (2pcs/Scorpion 2014) CNCT7—LY+IhTOv5(2A) 1870
SCW010  CNC Front Caster Lock Set (2pcs/Scorpion 2014)  CNCTAVkF+RA—0v9+tyM2A) 2970
SCWO011GM  CNC Motor Plate (Gunmetal/Scorpion 2014) ONCE—4—TL—h(HVA5) 2200
SCWO012  Universal Swing Shaft(2pcs/Scorpion 2014) A=N—FVRAVT VTR 2A) 3300
SCWO013  HG Shock Set (4pcs/Scorpion 2014) Aa—EFUHGYavI Y MAA) 8580
SCW018  LED Light Bulb Set(Scorpion 2014) LEDSA S LT Eyk 1320
SCWO019  Scorpion Gear Box Conversion Set Aa—EAUFTRYIRAVN—Vavtwys 8250
SCW021  HD Slipper Pad (2pcs/Scorpion 2014) HDARYwsi—%yk (2A) 660

% FOR JAPANESE MARKET ONLY.



TURBO SCORPION Option Parts List

SCwW022

Long W/B Rear Plate Set

(© | mmmm x4pcs

FH M3x15mm

(©)mm x9pcs

FH M3x8mm

(mm x2pcs
BH M3x5mm

Copper
x2pcs
Silver

x2pcs

Black

(C]

X2pcs

M
Kit std

SCW026 SCwW027

Black

M (2]
Kit std x2pcs
Gold

NOE

X2pcs

P

Gray

C)

x2pcs

{Op

©(m O x2pcs

SCW02 SCW029

Hard Anodized

2]

(©) Dmmmm FH M3x12mm x4pcs

Hard
Anodized

7075T6

SCW030 umweo2

Hard Type

Steel Pinion Gear

PNGS4828 28T 1/48 Pintch

O

SS M3x3mm

Only Fit 28T and 31T only

PNGS4831 31T 1/48 Pintch

SCW022
SCW026
SCW027
SCW028
SCW029
SCW030
UMWB02  Ball Diff Set (Ultima SC/DB/RB/RT)
LA43H Ball End(5.8mm/Hard/12Pcs)
PNGS4828 Steel Pinion Gear(28T)1/48 Pitch
PNGS4831 Steel Pinion Gear(31T)1/48 Pitch

Front Shock Spring Set (SS/S/M/2pcs)

Rear Shock Spring Set (M/H/SH /2pcs)
Metal Servo Saver (Scorpion)

HD Rear Sus Plate W/B 273mm (7075)

% FOR JAPANESE MARKET ONLY.

HD Gear Box Mount W/B 273mm (7075)

e A (i)

Long W/B Rear Plate Set (273mm/Carbon) RV H4=IA=2Y7TL—pyh203mm/A—HY)

TRV AYIRT VT I (SS/S/M/2A)
X avhR TG 19h(SS/S/M2A)
ALY -REAN—(RaA—EFY)

HD 1) R 7 L— FW/B 273mm(7075)
HD FA Ry R MW/B 273mm (7075)
R—=ILT 7t vh (ULTIMA SC/DB/RB5/RTS)
R=JLITUR(5.8mm//\—K /12pcs)
AF—IVEZFVEX(28T) 1/48EVF
AF—=IVEZFFXEGIT) 1/88EYF

6380
1320
1320
3680
1320
1320
4180

660

770

770




*FRRMIEIE2021 F4B1HREDOHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.
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The service mentioned below is available only for Japanese market.
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OSHO

THE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. ﬁ%**ﬂ%*i
La Declaracion de Conformidad (DoC) puede descargarse en la siguiente

direccion de Internet: www.kyosho.com/eng/support/doc/index.html T243-0021 )| EEATREI050 EAT VA NXA VY T—7F

— @1 — ' —HHAEEEEE 046-229-4115

(X7 EEORESSEERL T BEWAEE  BE~SBIEHE%R<)13 1 00~18 : 00
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